
付属資料 

  





第 3章  

フェーズ１プロジェクトのレビュー 

  





 

 

 

 

 

 

Report on phytoplankton composition in 4 reservoirs in 
Anuradhapura District 

 

1. Mahakandarwa  
2. Nuwarawewa  
3. Thuruwila Tank 
4. Kekirawa Tank  

 
Investigator: Prof. S.A. Kulasooriya 

Technical Assistant: Ms. Iranganie Thumpela 

 

 

 

 

 

 

APPENDIX 3.1-13.1-1 - 1



Introduction 

This is the report on the observations made on the waters of Nuwarawewa, Thuruwila, 
Kekirawa and Mahakandarawa reservoirs sampled for phytoplankton analyses on behalf of 
Ceywater PLC.  

Method  

Net samples as well as direct samples were collected for taxonomical and counting 
examinations.  A 20 micron net was used to collect the net sample for taxonomic observations. 
[...]
 w
at

er
 fr

om
 K

an
dy

Cy
an

id
e

ug
/l

14
Co

nt
ro

l  
2 

 ra
w

 w
at

er
 fr

om
 k

an
dy

To
ta

l M
er

cu
ry

ug
/l

Le
ad

ug
/l

0.
48

3.
56

3.
03

3.
39

1.
51

3.
72

N
D

0.
45

N
D

N
D

0.
64

0.
79

5.
21

2.
55

50
ug

/l

Se
le

ni
um

ug
/l

Ch
ro

m
iu

m
ug

/l
0.

09
N

D
0.

26
N

D
N

D
0.

28
N

D
0.

71
2.

63
N

D
0.

08
0.

81
0.

12
N

D
50

ug
/l

Al
ga

e-
 T

ax
on

om
y

Al
ga

e-
 C

ou
nt

in
g

To
ta

l

Al
bi

m
an

oi
d 

am
m

on
ia

 N
D 

- L
O

D 
-0

.0
5m

g/
l

Co
pp

er
-  

N
D 

- L
O

D 
 -0

.0
1m

g/
l

Ch
ro

m
iu

m
 N

D 
- L

O
D 

- 0
.0

5 
ug

/l

A
PP

EN
D

IX
 3

.1
-1

3.1-1 - 12



Dissolved Air Flotation 

 

 

 

 

 

 

Flotation is described as a gravity separation process in which gas bubbles attach to solid particles to 
cause the apparent density of the bubbled solid agglomerates to be less than that of water, thereby 
allowing the agglomerate to float to the surface. DAF is employed mainly for the treatment of nutrient 
rich reservoir waters that may have heavy algal blooms and for low turbidity low alkalinity coloured 
water 

Advantages 

1. High loading rates can be used , typically 8 to 12 m/h  for potable water treatment plant. 
2. A thick float of typically 1 to 3 % total solids can be used using hydraulic or mechanical 

skimming. 
3. Large dense flocc is not required and hence less  flocculation time when compared to 

sedimentation. 
4. coagulation dose rate can be reduced in some circumstances as a smaller flocc particle size is 

required.  
5. No polymer is required. 
6. Rapid start up time, typically 30 to 60 mins. 
7. Excellent algae removal efficiency. 
8. 2 to 2.5 log removal of crypto and giardia possible. 
9. Smaller footprint required compared to conventional flocculation and sedimentation. 

APPENDIX 3.1-23.1-2 - 1



10. Many Contractors have the experience and technology to install these and hence a competitive 
price can be expected for these clarifiers. 

Disadvantages 

1. Requires a cover or roof to protect the float layer from rain. 
2. Mechanically more complex than conventional gravity clarifiers. 
3. More power consumption that conventional sedimentation plant as recycle pumps, 

compressor/saturators, scrapers are required. 
4. Not suitable for high turbidity waters. 
5. Requires a higher degree of maintenance and operator skill. 
6. With some waters it may be more difficult to dewater the sludge. 

 

 

 

Pulsator 

 

 

APPENDIX 3.1-23.1-2 - 2



Superpulsator 

 

 

 

 

The pulsator clarifier combines basic chemical principles and proven clarification technology in a high 
rate solids contact clarifier. It is a pulsed sludge blanket type clarifier which simultaneously carries out  
flocculation and clarification without the need for separate stages. The sludge formed during 
flocculation is made up of an expansion mass called the sludge bed or the sludge blanket. Water that 
has been coagulated beforehand arrives  from the bottom of the device and flows through the this 
sludge bed to emerge clarified at the top of the settling tank. The forces resulting from the pulsation of 
the flow and the collisions and entrapments within the flocc blanket ensures complete flocculation and 
efficient separation of the flocc from the clarified water. 

 Inclined settling plates inside the clarifier in the Superpulsator keeps the sludge blanket homogeneous  
across the entire settling area aiding in the flocculation and helps guide the sludge into the concentrator  
during the pulsing.The vacuum generated flow pulsing creates a homogeneous  sludge blanket that 
results in excellent effluent quality at minimal operating costs. 

 

APPENDIX 3.1-23.1-2 - 3



Advantages 

1. Relatively high loading rates of  3 to 4.5 m/h rise rates are possible with Pulsators.  10 m/h may 
be possible with the Superpulsator models. 

2. Flexible operation. Capable of removing colour , turbidity and organics 
3. Controlled hydraulics. 
4. Reduced operating costs. Most other solids contact clarifiers require mechanical or flow 

impeding devices such as mixers, pumps, or baffles to keep the sludge homogeneous 
5. Easy operation. The vacuum pump, vent valve arrangement, and sludge waste valves are the 

only mechanical parts which are automated and require minimal operator attention. 

Disadvantages 

1. Not good if the inlet raw water has more than 100,000 u/ml of algae(This is according to Infilco 
Degremont’s own  brochure) 

2. Flocc carryover is fine particles and hence not ideal for filtration downstream. 
3. Algal growth and slime in the plates in a Superpulsator, if allowed to accumulate, will partially 

clog them and hence affect performance. 
4. Requires the installation of a distribution lateral system at the base , and in the case of the 

superpulsator, inclined plates have to be installed inside the tanks. 
5. Relatively large footprint of the Pulsator compared to the DAF. 
6. For waters that need aeration, an upstream aerator is needed  for the solids contact clarifiers 

whereas the DAF does not need this. 
7. Pulsator and Superpulsator  designs are patented  technologies from Degremont. Although 

there are other similar solids contact clarifier technologies available from other Contractors, 
NWSDB appear to prefer the Pulsator. This would narrow down the Contractor to one ( unless 
this technology is made available to other Contractors under some license agreement by 
Degremont) 

General note on process selection. 

With respect to use of Superpulsators for the project, we have major concern as this directs us to use 
only one vendor – which is Degremont and then we are at the mercy of getting economical solution – 
capex and opex. The client will eventually loose on this. If they say any sludge blanket clarifier would do 
in stead of saying Superpulsator then it is not true. Other sludge blanket clarifiers would not be as 
effective as  a Superpulsators, resulting in large algal masses floating and chocking on the filters as is 
normally happening. With DAF there are number of vendors, including Degremontt that can participate 
in the project and client would get a better competitive bids resulting in cost savings for the client in 
Capex and Opex. 

APPENDIX 3.1-23.1-2 - 4



1

National Water Supply and Drainage Board

Anuradhapura North Water Supply Project 

Optimal WTP Process

30 August 2007

Optimal WTP Process that may help 
mitigate probable contaminants causing 

CKD 

Water Treatment Plant

Production Capacity = 17, 900 m3/day 
(ultimate)

Raw Water Source = Mahakandarawa Lake

3.1-3 - 1



2

Existing WTPs

Nuwara Wewa Kakirawa Thuruwila

Algae – floating 

3.1-3 - 2



3

Raw Water Quality

Raw Water Quality Analysis (2013-14 data)

STATISTICS
Average Max parameter Units 

Apearence

31 68 Colour 

5 15.49 Turbidity Pt.Co.

8 8.32 pH value NTU

592 640 Electrical Conductivity 

110 168 Chloride μs/cm

123 196 Total Alkalinity mg/ 1 as Cl

148 180 Total Hardness mg / l as Caco3

0.267 0.500 Nitrate mg / l as Caco3

0.003 0.008 Nitrite mg / l as N

4.895 14.000 Sulphate mg / l as N

0.376 0.600 Fluoride mg / l as SO4

0.189 0.400 Total Phosphate mg / l as F

0.072 0.210 Total Iron mg / l as PO4

0.124 0.350 Free Ammonia mg / l as Fe

n/a n/a Residual Chlorine mg / l 

STATISTICS

Ave Max Parameter unit

8733 15600 Cylindrospermopsis Count per ml

8999 15392 Total Algae Count per ml

STATISTICS

Ave Max Parameter unit

1.757 1.95 As ppb

1.081 1.51 Cd ppb

138.88 690 Zn ppb

72.25 156 Mn ppb

3.5 4 Cu ppb

252 312 Cr ppb

ND ND Pb ppb

3.1-3 - 3



4

Probable Causes of CKD

 hardness and/or high content of fluorides in drinking water;

 use of cheap aluminium cookware which is easily solubilised by the fluoride in water;

 excessive use of agrochemicals containing nephrotoxic chemicals, such as 
compounds of heavy metals like cadmium and arsenic, and even plant nutrients like 
phosphate itself (hyperphosphatemia); and Glyphosate.

 consumption of food items such as lotus roots and smoking tobacco, which have high 
Cadmium (Cd) levels;

 algal and herbal toxins in the drinking water supply;

 high ionic concentration in groundwater aquifers supplying the wells from which 
people draw their drinking water;

 nephrotoxic ingredients (e.g. Sapsanda) in widely used ayurvedic herbal medicines;

 excessive dehydration in the work environment of farmers; and even
genetic predisposition of the affected population to 
kidney damage from normally harmless levels of nephrotoxins

Anuradhapura North Water 
Supply Project ( 17.8 MLD 

ultimate capacity)

Selection of WTP Process

3.1-3 - 4



5

Conventional WTP process
(as proposed in JICA report)

RAPID
MIX

FLOCCULATION/
SEDIMENTATION

Media FILTRATION

Clearwell

Chlorine

To 
Distribution

Coagulant (alum )Chlorine

Inclined Plates

3.1-3 - 5



6

Dissolved Air Flotation (DAF)

RAPID
MIX

Dissolved Air 
Flotation

Dual Media 
Filtration

Coagulant (alum)

Clear well

Chlorine

To 
Distribution

Granular
Activated Carbon

Filtration

3.1-3 - 6



7

Primary difference between conventional and 
dissolved air flotation

Gravity Settlement

Buoyancy Flotation

Air bubble

Attachment of bubbles
to flocs

DAF

Settling or DAF Settling

2 stage direct
filtration

Single
stage
direct
filt.

C
h

lo
ro

p
h

yl
l-

A
, µ

g/
l

0

10

25

Turbidity, NTU
10 20 50 100

Clarification/ Process Selection Range

Source: Jansenns, J., and A.Buekens (1993). Assessment of Process
Selection for Particle Removal in Surface Water Treatment. Aqua. 14

3.1-3 - 7



8

Typical DAF Arrangement

Way Forward
• Initiate the design of First phase of WTP with 

DAF, Media Filtration followed by GAC as primary 
barriers for Algae and other organic &  pesticide 
control.

• Continue to monitor data on specific water quality 
parameters from existing WTPs (inlet and outlet) 
as well as from proposed water source.

• Develop detailed mapping of existing as well as 
future CKD patients within the existing water 
Distribution system area

• Allocate specific budget and continue to provide 
public education program on use of treated 
surface water from WTPs     

3.1-3 - 8



9

THANK YOU

3.1-3 - 9



3.1-4 - 1



3.1-4 - 2



3.1-4 - 3



Bill of Quantities

Supplied from within the
Employer's Country Price

CIF

Port charges & taxes (except
custom duties & VAT),

handling, double handling,
clearance, CIP Anuradhapura

site, etc.

Supply & delivery to
Anuradhapura site

US$ SLRs. SLRs. SLRs.

1 GENERAL REQUIREMENTS 97,539,940.00                            

2 PROVISIONAL SUMS 335,121,818.00                          

3 - 1 CONSTRUCTION OF INTAKE STRUCTURE 86,057,481.07                            

3  - 2 CONSTRUCTION OF FLOW CONTROL STRUCTURE 5,785,098.72                              

3  - 3 SUPPLY AND INSTALLATION OF INTERNAL PIPES AT INTAKE 9,064.10 315,086.37 0.00 121,865.39                                 

3  - 4
SUPPLY AND INSTALLATION OF MECHANICAL EQUIPMENT AT INTAKE AND FLOW
CONTROL STRUCTURE

323,131.41 11,233,017.12 76,000.00 3,864,184.22                              

3  - 5 SUPPLY AND INSTALLATION OF ELECTRICAL EQUIPMENT AT INTAKE 95,803.71 3,330,328.71 2,861,000.00 1,306,682.81                              

3  - 6 SUPPLY AND INSTALLATION OF INSTRUMENTATION EQUIPMENT AT INTAKE 53,841.16 1,871,626.37 390,000.00 554,115.44                                 

4 - 1 SITE WORK - INTAKE AND WTP 191,001,722.50                          

4  - 2 CONSTRUCTION OF STRUCTURE - RECEIVING AND DISTRIBUTION CHAMBER 11,277,254.28                            

4  - 3 CONSTRUCTION OF STRUCTURE - FLOCCULATION TANKS AND DAF UNIT 44,970,534.27                            

4  - 4 CONSTRUCTION OF STRUCTURE - RAPID SAND FILTER 57,312,853.00                            

4  - 5 CONSTRUCTION OF STRUCTURE - GAC FILTER 81,463,467.18                            

4  - 6 CONSTRUCTION OF STRUCTURE - CLEAR WATER TANK AND PUMP HOUSE 105,101,776.65                          

4  - 7
CONSTRUCTION OF STRUCTURE - BACKWASH WATER RECYCLING TANK AND SLUDGE
BALANCING TANK

31,164,029.07                            

4  - 8 CONSTRUCTION OF STRUCTURE - SLUDGE THICKENER AND PUMP HOUSE 15,631,356.61                            

4  - 9 CONSTRUCTION OF STRUCTURE - SLUDGE DRYING BED 35,337,197.33                            

TOTAL CARRIED FORWARD TO PAGE BOQ - 1334 481,840.39 16,750,058.57 3,327,000.00 1,103,611,376.55                    

TOTAL AMOUNT

BILL NO. DESCRIPTION

Supplied from outside the Employer's Country Price

Installation & all Other Civil
Works

ANURADHAPURA NORTH WATER SUPPLY PROJECT - PHASE 1

CONTRACT NO. AN/JICA/STRCT/LOT A

BILL OF QUANTITIES

CONSTRUCTION OF INTAKE FACILITY, WATER TREATMENT PLANT, WATER STORAGE STRUCTURES, MECHANICAL, ELECTRICAL AND BUILDING WORKS

GRAND SUMMARY

Anuradhapura North Water Supply Project - Phase 1 BOQ - 1333 

3.2-1 -1



Bill of Quantities

Supplied from within the
Employer's Country Price

CIF

Port charges & taxes (except
custom duties & VAT),

handling, double handling,
clearance, CIP Anuradhapura

site, etc.

Supply & delivery to
Anuradhapura site

US$ SLRs. SLRs. SLRs.

TOTAL AMOUNT

BILL NO. DESCRIPTION

Supplied from outside the Employer's Country Price

Installation & all Other Civil
Works

ANURADHAPURA NORTH WATER SUPPLY PROJECT - PHASE 1

CONTRACT NO. AN/JICA/STRCT/LOT A

BILL OF QUANTITIES

CONSTRUCTION OF INTAKE FACILITY, WATER TREATMENT PLANT, WATER STORAGE STRUCTURES, MECHANICAL, ELECTRICAL AND BUILDING WORKS

GRAND SUMMARY

TOTAL BROUGHT FORWARD FROM PAGE BOQ - 1333 481,840.39 16,750,058.57 3,327,000.00 1,103,611,376.55

4  - 10 CONSTRUCTION OF STRUCTURE - SLUDGE LAGOON 10,320,548.58                            

4  - 11 CONSTRUCTION OF CHEMICAL BUILDING AT WATER TREATMENT PLANT 22,609,328.47                            

4  - 12 CONSTRUCTION OF CHLORINATION BUILDING AT WATER TREATMENT PLANT 8,332,526.77                              

4  - 13 CONSTRUCTION OF ADMINISTRATION BUILDING AT WATER TREATMENT PLANT 41,068,082.76                            

4  - 14 CONSTRUCTION OF STORE BUILDING AT WATER TREATMENT PLANT 10,827,829.88                            

4  - 15 CONSTRUCTION OF WORK SHOP AT WATER TREATMENT PLANT 11,458,403.47                            

4  - 16 CONSTRUCTION OF GENERATOR BUILDING AT WATER TREATMENT PLANT 7,318,735.69                              

4  - 17 CONSTRUCTION OF GUARD HOUSE AT WATER TREATMENT PLANT 2,500,380.51                              

4  - 18 CONSTRUCTION OF CARETAKER QUARTERS AT WATER TREATMENT PLANT 6,310,822.56                              

4  - 19 CONSTRUCTION OF OIC QUARTERS AT WATER TREATMENT PLANT 8,605,496.59                              

4  - 20 CONSTRUCTION OF PARKING SHED AT WATER TREATMENT PLANT 4,523,290.71                              

4  - 21
SUPPLY AND INSTALLATION OF INTERNAL PIPES AT RECEIVING AND DISTRIBUTION
CHAMBER

6,188.51 215,125.04 0.00 104,809.29                                 

4  - 22
SUPPLY AND INSTALLATION OF INTERNAL PIPES AT FLOCCULATION TANKS AND DAF
UNIT

7,468.00 259,602.56 0.00 103,386.74                                 

4  - 23 SUPPLY AND INSTALLATION OF INTERNAL PIPES AT RAPID SAND FILTER 102,413.77 3,560,107.35 0.00 334,320.78                                 

4  - 24 SUPPLY AND INSTALLATION OF INTERNAL PIPES AT GAC FILTER 101,366.40 3,523,698.83 0.00 661,619.74                                 

TOTAL CARRIED FORWARD TO PAGE BOQ - 1335 699,277.07 24,308,592.34 3,327,000.00 1,238,690,959.09                    

Anuradhapura North Water Supply Project - Phase 1 BOQ - 1334 

3.2-1 -2



Bill of Quantities

Supplied from within the
Employer's Country Price

CIF

Port charges & taxes (except
custom duties & VAT),

handling, double handling,
clearance, CIP Anuradhapura

site, etc.

Supply & delivery to
Anuradhapura site

US$ SLRs. SLRs. SLRs.

TOTAL AMOUNT

BILL NO. DESCRIPTION

Supplied from outside the Employer's Country Price

Installation & all Other Civil
Works

ANURADHAPURA NORTH WATER SUPPLY PROJECT - PHASE 1